


Early Management of Capillary Haemangioma to Prevent Stimulus-deprivation Amblyopia

Hare Ram Ojha¹, Neha Verma¹ 

¹Raj Eye Hospital, Gorakhpur, India

ABSTRACT

Introduction: Infantile capillary haemangiomas (IHs) are common, benign tumours that are self-limiting and generally found in the head and neck region.

Case: We present a case of a three month old female baby who presented with a left upper eyelid capillary haemangioma because of which she could not lift the upper lid subjecting her to a high risk of stimulus-deprivation amblyopia. Treatment was provided in the form of an intralesional Triamcinolone acetate injection (40 mg/ml) under general anaesthesia, along with oral Propranolol (1 mg/kg body in 2 divided doses for the first two days, followed by 2 mg/kg in 2 divided doses for ten days (continued upto four months) and topical Timolol (0.5%) lid massage twice a day upto a period of six months.

Observation: No adverse effects were reported and a marked reduction in size of the tumor was observed thereby providing an immediate relief to the child.

Conclusion: Hence a combination therapy using intralesional steroids, along with oral propranolol and topical timolol over the lesion has proven to be very effective in providing early response.

Key words: Haemangioma, Intralesional triamcinolone, Propranolol, Stimulus-deprivation amblyopia, Timolol.

INTRODUCTION

Infantile hemangioma (IH) is a common congenital vascular malformation that affects 4–5% of full-term infants (Grzesik and Wu, 2017). The incidence of IH is higher in females

than in males, with an estimated ratio of 3–5:1 (Harter and Mancini, 2019). Because of a natural history of spontaneous involution, most IHs do not need treatment (Harter and Mancini, 2019). However, some severe IH cases are associated with complications including

Financial Interest : Nil

Received : 21.12.2021

Conflict of Interest : Nil

Accepted : 19.06.2022

Corresponding Author

Dr. Neha Verma
Raj Eye Hospital,
Gorakhpur, Uttar Pradesh, India.
E-mail: dr.nehaverma29@gmail.com



Access this article online

Website: www.nepjol.info/index.php/NEPJO

DOI: <https://doi.org/10.3126/nepjoph.v14i2.41258>

Copyright © 2022 Nepal Ophthalmic Society

ISSN: 2072-6805, E-ISSN: 2091-0320



This work is licensed under a Creative Commons Attribution-NonCommercial-NoDerivatives 4.0 International License (CC BY-NC-ND).

bleeding, ulceration, or disfigurement, which require early interventions (Singh et al, 2019). There have been multiple modalities to treat IHS with glucocorticoids considered to be very effective (Chinnadurai et al, 2016). Since the first-report of successful treatment of IH with oral propranolol in 2008, this non-selective beta-blocker has become the mainstay for managing complex IHS (Yang et al, 2019). Another non-selective beta blocker Timolol, which can be used topically, in gel form or solution, has also emerged as a novel IH treatment (Zheng and Li, 2018). Eyelid haemangiomas generally resolve spontaneously, but are of particular concern when they obstruct the visual axis and lead to stimulus-deprivation amblyopia (Ceisler and Blei, 2003) hence the need to address them urgently in such cases. Therefore combined therapy with corticosteroids, oral propranolol and topical timolol is more effective in obtaining faster resolution of IH where prompt and urgent treatment is warranted.

CASE REPORT

A 3 month old baby girl presented to our hospital with a cherry red spongy mass over the left upper lid resulting in ptosis (Figure 1). The mass was first noted on the left upper lid within weeks of a normal delivery. It gradually increased in size over 3 months. On examination, the child could fix and follow light in the right eye (OD). The left upper lid could not be lifted up so visual acuity assessment in the left eye (OS) was not possible. Ocular motility in the right eye was full in all directions of gaze but it could not be assessed in the left eye. Pupillary reaction was brisk in both the eyes. There was no evidence of any orbital extension of the tumor, which was confirmed on MRI (Magnetic Resonance Imaging).

Treatment modality adopted was administration of 1ml of intralesional Triamcinolone acetate (40 mg/ml) given through a 30 gauge needle mounted on an insulin syringe. The site of injection was



Figure 1: Capillary haemangioma over the left upper lid in a three month old infant.



Figure 2: Post-procedure (after 10 days) marked reduction in size of capillary haemangioma over left upper lid.



Figure 3: Post-procedure follow-up after a period of 3 months (marked reduction in size of capillary haemangioma over left upper lid).

in the superior part of the lesion. The procedure was performed under general anaesthesia and fundus evaluation was done thereafter, which turned out to be normal. No ocular massage was performed after the procedure. The child was then put on oral Propranolol 1 mg/kg in 2 divided doses for the first two days (under the guidance of a paediatrician), followed by 2 mg/kg in 2 divided doses for ten days. Topical Timolol (0.5%) lid massage twice a day was also advised. The child came for follow-up after ten days where a marked reduction in size of the tumor was noted (Figure 2). The child was administered oral Propranolol (2 mg/kg/day in 2 divided doses) upto three months, then tapered to 1 mg/kg/day in the fourth month following which it was stopped. Topical timolol was continued two times a day upto a period of six months (Figure 3). The child was continuously

monitored for side effects like hypotension, bradycardia and hypoglycemia but none were reported during any stage of the treatment.

DISCUSSION

Capillary haemangiomas are one of the most common periocular and orbital tumors of childhood that are benign in nature, with a self-limiting course. These are vascular malformations that typically arise in infancy and undergo spontaneous regression. However, they can be vision threatening when large in size and when obscuring the visual axis. Therefore the need for urgent intervention arises in such instances to prevent the development of amblyopia.

The case presented herein shows a capillary haemangioma of the left upper lid in a 3 month

old female infant which due to rapid growth covered the visual axis, thereby threatening vision of the child. We started treatment with a combination of intralesional steroids followed by oral propranolol. Topical Timolol (0.5%) lid massage twice a day was also advised.

Steroids play a major role in regression of haemangiomas by sensitizing the vascular bed to vasoconstricting agents. A study conducted by Haider et al demonstrated the effectiveness of oral propranolol in treating IHS (Haider et al, 2010). Direct application of 0.5% topical timolol solution over the surface of the capillary haemangioma results in its regression, as demonstrated in a study by Guo et al. (Guo et al, 2010). Therefore, we employed a combination therapy consisting of intralesional triamcinolone injection, together with oral propranolol and

topical timolol lid massage. The therapy proved to be very effective as the tumor markedly reduced in size providing immediate relief to the infant, clearing the visual axis, thereby preventing the development of amblyopia.

CONCLUSION

Various modalities have been tried to enhance spontaneous regression in Infantile capillary haemangiomas, especially those which are vision threatening. A combination therapy using intralesional steroids, along with oral propranolol and topical timolol over the lesion has proven to be very effective in providing early response.



REFERENCES

- Ceisler E, Blei F (2003). Ophthalmic issues in haemangiomas in infancy. *Lymphat Res Biol*; 1: 321-330. doi: 10.1089/153968503322758148.
- Chinnadurai S, Fannesbeck C, Snyder KM, Sathe NA, Morad A, Likis FE et al. (2016). Pharmacologic Interventions for Infantile Hemangioma: A Meta Analysis. *Pediatrics* 137, e20153896. doi: 10.1542/peds.2015-3896
- Guo S, Ni N (2010). Topical Treatment for Capillary Hemangioma of the Eyelid Using b-Blocker Solution. *Arch Ophthalmol*; 128(2): 255-6. doi: 10.1001/archophthalmol.2009.370.
- Grzesik P, Wu JK (2017). Current perspectives on the optimal management of infantile hemangioma. *Pediatr. Health Med. Ther*; 8: 107–116. doi: 10.2147/PHMT.S115528.
- Haider KM, Plager DA, Neely DE, Eikenberry J, Haggstrom A (2010). Outpatient treatment of periocular infantile hemangiomas with oral propranolol. *JAAPOS*; 14(3): 251-256. doi: 10.1016/j.jaapos.2010.05.002.
- Harter N, and Mancini AJ (2019). Diagnosis and Management of Infantile Hemangiomas in the Neonate. *Pediatr. Clin. North Am*; 66: 437–459. doi: 10.1016/j.pcl.2018.12.011.
- Singh P, Chamlin S, Hignett E, Silverberg JI (2019). Trends in healthcare utilization for infantile hemangioma in the United States. *Br. J. Dermatol*; 182(2): 509–511. doi: 10.1111/bjd.18513. Epub 2019 Nov 7.
- Yang H, Hu DL, Shu Q, Guo XD (2019). Efficacy and adverse effects of oral propranolol in infantile hemangioma: a meta-analysis of comparative studies. *World J. Pediatr*; 15 (6): 546–558. doi: 10.1007/s12519-019-00285-9. Epub 2019 Jul 24.
- Zheng L, Li Y (2018). Effect of topical timolol on response rate and adverse events in infantile hemangioma: a meta-analysis. *Arch. Dermatol. Res*; 310: 261–269. doi: 10.1007/s00403-018-1815-y. Epub 2018 Jan 23.